
The Sanitation Technology Platform
Please Note: This report is a good faith effort by RTI International to accurately represent information available via secondary and primary sources at the time of the information 
capture. The report is confidential and proprietary and only for internal uses and not for publication or public disclosure.

JANUARY 2018

Sludge Thickening, Dewatering, and Drying 
Technologies
A summary of known solutions

Sludge dewatering by GeoTube®. Image Source: Admir Technologies 



Overview

Technology Overview

Thickening Technologies

Dewatering Technologies

Thermal Sludge Drying

TABLE OF CONTENTS



Overview

Sludge pre-processing is an essential part of fecal sludge management 
[...]
Technology Overview

Thickening Technologies

Dewatering Technologies

Thermal Drying Technologies

TABLE OF CONTENTS



PARAMETER PERFORMANCE

Status Established

Odors Not contained

Batch or Continuous Continuous

Expected Solids Low: 15%–18%

Footprint Low: less than 50 m2

Capital Cost Moderate: $200K for 250 m3/day to $250K for 
1,000 m3/day

Electricity Usage Medium: 140–700 Wh/m3 of sludge

Wash Water High: more than 400 L/m3 of sludge

Labor and Operation Low: less than 2 hours per day

Polymer Requirement Moderate: 4.5 kg/ ton dry solids

Maintenance
Moderate: frequent but straightforward 
maintenance of many moving parts; can be 
difficult to clean

Experience with FS Yes; very sensitive to sludge properties

Suitable for Large 
Volumes Yes

Dewatering Technology: Belt Filter Press

DEWATERING TECHNOLOGIES

Technology Description: Belt filter presses use a combination of gravity drainage and compression to dewater sludge. The first stage of a belt 
filter press is similar to a gravity belt thickener, where sludge is conditioned with polymers then placed on a porous horizontal belt that allows 
free water drainage. The second stage further dewaters the sludge by compressing the sludge between two porous belts and applying pressure 
and shear force through rollers. Belt filter presses that are dewatering raw primary sludge usually operate at 2 to 5 liters per second for every 
meter of belt width. Advances in belt filter press technology include the use of 3 belts and using larger rollers for applying gentle pressure when 
dealing with smooth sludge. 

Source: Intellectual Ventures, 2017; STeP: Primary research with technology vendors. Expected solids 
based on primary research although literature sources suggest solids content could be higher with pre-
thickened sludge. 

Figure: Belt Filter Press– Source: Alfa Laval

Figure: Belt Filter Press– Source: BDP Industries

18



PARAMETER PERFORMANCE

Status Established

Odors Contained

Batch or Continuous Continuous

Expected Solids Low: 18%–20% (higher solids achievable with 
lime addition)

Footprint Low: less than 50 m2

Capital Cost Moderate: $200K for 250 m3/day to $550K for 
1,000 m3/day

Electricity Usage Low: 140 Wh/m3 of sludge

Wash Water Medium: 8 L/m3 sludge

Labor and Operation
Medium: less than 2 hours per day labor but 
other chemicals required. Fully automated 
operation.

Polymer Requirement High: 15 kg/ton dry solid

Maintenance
Moderate: greasing bearings, replacing internal 
wiper every 6 months; reduced noise and 
vibration

Experience with FS Yes

Suitable for Large 
Volumes Yes

19

Dewatering Technology: Screw Press

DEWATERING TECHNOLOGIES

Technology Description: The screw press is a relatively new technology in the sludge dewatering field. It was developed in the pulp/paper 
industry. Compared with other mechanical dewatering technologies, it is a simple, low maintenance system. The slow rotational speed results in 
less noise than centrifugation and will reduce the costs of long-term maintenance. Screw press designs include both horizontal and inclined 
configurations. Typical input flow rates are between 1 and 5 liters per second. 

Figure: Inclined Screw Press– Source: Huber

Source: Intellectual Ventures, 2017; STeP: Primary research with technology vendors.



PARAMETER PERFORMANCE

Status Emerging

Odors Contained

Batch or Continuous Continuous

Expected Solids 25%

Footprint Low: Same as desludging truck area

Capital Cost Unknown

Electricity Usage Low: Amount unknown

Wash Water Unknown

Labor and Operation Truck drivers appears able to also operate 
dewatering unit.

Polymer Requirement Yes but quantity unknown

Maintenance Easy. Fully automated system with few wearing 
parts.

Experience with FS Yes

Suitable for Large 
Volumes No

20

Dewatering Technology: Screw Press (Truck Mounted)

DEWATERING TECHNOLOGIES

Technology Description: Benenv has developed a compact, mobile sludge dewatering system based on a scaled down mixing plus flocculation 
tank followed by a screw press. The development of this technology was funded by the Government of China to reduce hauling costs associated 
with fecal sludge transport. The CDS-312 model has a throughput of 100-200 kg dissolved solids / hour. The truck-mounted unit can reportedly 
reduce sludge disposal volume by 1/3, and remove 99% of suspended solids, 98.5% of BOD and 99.7% of COD from the filtrate.

Figures (Top to Bottom): Interior of mobile screw press; 
Screw press contained inside – Source: Benenv

Source: Intellectual Ventures, 2017; STeP: Primary research with technology vendors.



PARAMETER PERFORMANCE

Status Established

Odors Contained

Batch or Continuous Continuous

Expected Solids Low: 4%–20%

Footprint Low: less than 50 m2

Capital Cost Low: $25K for 250 m3/day to $60K for 1,000 
m3/day

Electricity Usage High: more than 1 k Wh/m3 of sludge

Wash Water Medium: 14 L/m3

Labor and Operation Very Low: less than 2 hours per day; requires 
skilled operators

Polymer Requirement Low: 2–3 kg/ton dry solids

Maintenance High: yearly maintenance by technician and 5-
year scroll servicing; operations are noisy

Experience with FS Yes

Suitable for Large 
Volumes Yes

21

Dewatering Technology: Centrifuge

DEWATERING TECHNOLOGIES

Technology Description: A centrifuge is a high-speed process that separates fecal solids from sludge through centrifugal force. They have been 
used in the wastewater treatment industry since the 1930s and are still a commonly used technology. Centrifuges are one of the most versatile 
of all sludge dewatering technologies, and their operation can be varied to thicken or dewater sludge to desired levels. They are able to operate 
within one of the smallest footprints, but they are also more complicated to operate and have one of the highest energy requirements. 

Figure: Two Phased Decanter– Source: Hiller

Source: Intellectual Ventures, 2017; STeP: Primary research with technology vendors.



PARAMETER PERFORMANCE

Status Established

Odors Contained

Batch or Continuous Continuous

Expected Solids 16%–30% (for well digested sludge)

Footprint Low: less than 50 m2

Capital Cost Low to Moderate: $40K–$165k larger capacity 
systems

Electricity Usage Low: 140–360 Wh/m3 of sludge

Wash Water Low: less than 1 L/m3 of sludge

Labor and Operation Very Low: less than 2 hours per day

Polymer Requirement Medium: 5–7 kg/ton dry solids

Maintenance Low: none required for at least 5 years except 
control electronics

Experience with FS Yes

Suitable for Large 
Volumes Yes

22

Dewatering Technology: Volute Press

DEWATERING TECHNOLOGIES

Technology Description: The Volute Press® (a registered trademark of AMCOM, Inc. of Yokohama, Japan) consists of a central screw and slowly 
oscillating multi-disk filters to gradually increase pressure on the sludge. The technology combines flocculation, thickening, and dewatering, 
eliminating the need for additional equipment. The pitch of the screw narrows, and the gaps between the rings decrease towards the end-plate, 
where solids are discharged. Key features of the technology are that it is capable of processing dilute sludges with TS contents greater than 0.1%. 
The AMCOM technology has an automatic polymer feed system and a self-cleaning feature, enabling continuous operations. The Volute 
dewatering press comes in a variety of sizes suitable for smaller applications as well as large scale wastewater treatment plants. The process 
treatment capacity of the systems ranges from 0.3 to 90 m3/h but can vary depending on the waste characteristics. 

Figure: Volute Press– Source: PWTech

Source: STeP: Primary research with technology vendors; PWTech; Isle Consulting

http://pwtech.us/Images/Brochure/PWTechVoluteDewateringPress.pdf


PARAMETER PERFORMANCE

Status Established

Odors Contained

Batch or Continuous Continuous

Expected Solids High: 20%–44%

Footprint Small: less than 50 m2

Capital Cost Moderate: $220K for 250 m3/day to $450K for 
1,000 m3/day

Electricity Usage Medium: 150–500 Wh/m3 of sludge

Wash Water Medium: 6–8 L/m3 of sludge

Labor and Operation Very low: less than 2 hours per day. 

Polymer Requirement Low: 2–4 kg/ton dry solids

Maintenance
Low: simple maintenance and shut down 
procedures; $3,500–$5,000 / year in parts 
replacement

Experience with FS Yes, limited to North American applications

Suitable for Large 
Volumes Yes

23

Dewatering Technology: Rotary Press

DEWATERING TECHNOLOGIES

Technology Description: Sludge is fed at low pressure into the channels and rotates between two parallel revolving stainless steel, chrome-plated 
filtering elements. As free water passes through the screens, the sludge continues to dewater as it travels around the channel. The flocculated 
sludge builds up solids until enough pressure is generated against the outlet restricted arm. The frictional force of the slow-moving filtering 
elements, coupled with controlled outlet restriction, generates enough back-pressure to dewater the remaining solids, resulting in the extrusion 
of a very dry cake (Fournier). Technology vendors offer stationary and skid-mounted units. 

Figure: Rotary Press– Source: Fournier

Source: STeP: Primary research with technology vendors.



PARAMETER PERFORMANCE

Status Established

Odors Not Contained

Batch or Continuous Batch

Expected Solids High: 35%–50%

Footprint Small: less than 50 m2

Capital Cost
Moderate: $40K–$100K for 250 m3/day; $75K–
$220K for 1,000 m3/day (Manufacturer 
dependent)

Electricity Usage Low: less than 100 Wh/m3 of sludge

Wash Water Low: less than1 L/m3 of sludge

Labor and Operation High: $15,000–$90,000 per year in filters plus full 
time operators, polymer, and electricity

Polymer Requirement High: Unknown

Maintenance High: filter replacement every 50–150 cycles at a 
cost of $2,000–$3,500 per replacement

Experience with FS
Yes; produces high filtrate quality and is 
adaptable to a large range of sludge 
characteristics 

Suitable for large 
volumes Yes

24

Dewatering Technology: Chamber Press and Membrane-Filter Press

DEWATERING TECHNOLOGIES

Technology Description: In a chamber press, the sludge to be dewatered is injected into the center of the press, and each chamber is filled in 
turn. Then the liquid portion of the sludge is filtered out through textile media by adding streams of compressed air or water. Chamber presses 
have been most widely used for dewatering mining slurries, but have been widely applied to other industries. They are typically only operated in 
batch processes and are a relatively slow method of dewatering. The membrane-filter press is a further development of the chamber press. It is 
reported to have shorter filter times than a chamber filter press, along with higher final solids content. 

Figure: Membrane Filter Press– Source: Fournier

Source: Intellectual Ventures, 2017; STeP: Primary research with technology vendors.



PARAMETER PERFORMANCE

Status Emerging

Odors Contained and improved 

Batch or Continuous Semi-continuous

Expected Solids High: 25%–45% (some pilots suggest 50%–70% 
TS)

Footprint Small

Capital Cost High

Electricity Usage 150–500 kWh/metric ton of sludge 

Wash Water Unknown

Labor and Operation High

Polymer Requirement Unknown 

Maintenance Unknown

Experience with FS Unknown; possible pathogen and odor reduction

Suitable for Large 
Volumes Unknown; low throughput

25

Dewatering Technology: Electro Dewatering

DEWATERING TECHNOLOGIES

Technology Description: Electro dewatering processes combine electro-osmosis and mechanical pressure to dewater sludge. It is a newer 
dewatering technology with only a few suppliers. It has been reported to have the added benefit of pathogen reduction due to the electric field. 
Electroacoustic dewatering has been tested at the bench scale. Electro dewatering is a secondary drying technology that is typically used after a 
traditional mechanical system, such as a belt filter press or a centrifuge. Tests report that solids contents were increased by 3.4% to 10.4%, 
although some pilots are known to have achieved cake solids concentrations of 50%–70%. 

Figure: Electro dewatering – Source: Treatmentequipment.com

Source: Intellectual Ventures, 2017. Siemens conducted a pilot study in which it first dewatered solids 
to 20%–27% TS using a centrifuge, followed by electro dewatering using the SELO-500 to achieve cake 
solids of 50%–70%. 

http://www.treatmentequipment.com/files/products/cin_datasheet.pdf


PARAMETER PERFORMANCE

Status Emerging

Odors Contained

Batch or Continuous Batch

Expected Solids Unknown

Footprint Small

Capital Cost Unknown

Electricity Usage Unknown

Wash Water Unknown

Labor and Operation Unknown

Polymer Requirement Unknown 

Maintenance Unknown

Experience with FS No; known testing has occurred on biosolids

Suitable for Large 
Volumes Unknown

26

Dewatering Technology: Bucher Hydraulic Press

DEWATERING TECHNOLOGIES

Technology Description: Bucher Unipektin manufactures a hydraulic dejuicing press that has been tested on biosolids in limited environments. 
The press consists of a cylinder and a moving piston that squeezes the sludge while free water passes through porous cloth filter elements. It can 
obtain 25% more total solids than a belt filter press but is a batch process. 

Figure: Bucher Filter Press – Source: Bucher Runipektin

Source: Intellectual Ventures, 2017

http://www.bucherunipektin.com/sites/default/files/download_center/BRO_Sludge_EN-201009.pdf


PARAMETER PERFORMANCE

Status Established

Odors Contained

Batch or Continuous Continuous

Expected Solids 20%–30%

Footprint Small: 60–1,000 m2

Capital Cost $86,355 for 800 m3/day

Electricity Usage 0.02–0.15 kWh/m3 of sludge

Wash Water 100 liters/day at 4–6 bar pressure

Labor and Operation Unknown; nominal labor, electricity, water

Polymer Requirement None

Maintenance
1 hr/week: each unit is equipped with control 
system for fully automated operation. $685–
$1370/yr for spare parts. 

Experience with FS No

Suitable for Large 
Volumes Yes, systems range from 800–8,000 m3/day1

27

Dewatering Technology: Salsnes Mechanical Filter

DEWATERING TECHNOLOGIES

Technology Description: Salsnes Filter is a mechanical filtration system that has been used as a replacement for conventional primary sludge 
treatment in wastewater plants. Three processes are performed in one compact unit: solids separation, sludge thickening, and sludge 
dewatering. Waste is processed through a polyethylene mesh, where solids are separated; the particles collected on the mesh undergo a drying 
process through the Air Knife (compressed air) that starts automatically when the mesh begins to rotate. This is applied both to perform sludge 
pre-treatment by drying the particles for more efficient consequent sludge de-watering and to clean and preserve the mesh. The Salsnes Filter is 
covered by multiple patents. 

Figure: Salsnes Mechanical Filter– Source: Salsnes Filter

Source: Isle Consulting 1Based on treatment of municipal wastewater with TSS ranging from 250–500 mg/l

https://www.salsnes-filter.com/2017/05/08/smart-plant-wastewater-pilot-projects-salsnes-filter-at-the-forefront-of-resource-recovery/


PARAMETER PERFORMANCE

Status Emerging

Odors Contained

Batch or Continuous Continuous

Expected Solids 10% to 20% solids or a paste material 

Footprint
Small: pilot occupies less than 1 m2 (for up to 500 
L/h; however, capacity is dependent TS content 
and other solution characteristics)

Capital Cost Moderate: Pilot Model system costs $250,000 

Electricity Usage 0.025 kWh/Kg dry weight 

Wash Water None

Labor and Operation No Data

Polymer Requirement None

Maintenance
Low maintenance is required, and the main 
consumable items within the system are the 
belts

Experience with FS No

Suitable for Large 
Volumes Unknown

28

Dewatering Technology: Solid Liquid Separation

DEWATERING TECHNOLOGIES

Technology Description: The Solid-Liquid-Separation (SLS) system is an innovative process for separating micro-solids from solutions, 